
Congratulations on the purchase of your
Spin ‘N’ Win™ Prize Wheel Kit.
Owner’s Manual
Includes:
Parts List
Assembly Instructions
Disassembly Instructions
Storage Instructions
Care Instructions 
Warranty Information

Please read all of the information carefully and 
contact your distributor or supplier with any issues.

Spin ‘N’ Win™ Prize Wheel Kit

Parts List

1/8th" Allen Wrench 3/16th" Allen Wrench 5/16th" Wrench 1/2" Wrench 

A

A - Stand 
B - Extension Legs (3) 
C - Pointer Arm 
D - Wheel
E - 3-1/2" Wheel Bolt 
F - 1/2" Wheel Spacers (2) 
G - Wheel Washer 
H - 5/16" Wheel Nut 

E F G

H I J K

L M N

B

C

D

O

I - 1/2" Arm Bolts (2) 
J - 3/8" Pointer Bolts (2) 
K - Small Nuts (4) 
L - Small Endcaps (4) 
M - Pointer 
N - Magnetic Center Cover 
O - Soft Carry Case

   (case not to scale)

800-676-3976 • 425-556-9511 • fax 425-556-9611 • 4054 148th Ave. NE • Redmond, WA 98052

www.american-image.com



Assembly Instructions

STAND
LEGS

EXTENSION
LEGS

PIN

RUBBER
FEET (3)

POINTER ARM

ARM PLATE1/2" ARM BOLTS

SUPPORT ARM

CROSSBAR

RUBBER FEET

STAND LEGS

1) EXTENSION LEGS

(Applies to Floor Models only. For Tabletop Models, skip 
this stage and proceed to THE STAND.)

(1) Remove Rubber Feet from the three Stand Legs 
and place them on the three Extension Legs (on 
opposite ends from the Pins).

(2) Insert Extension Legs into the Stand Legs by 
pressing in each Pin and rotating to secure it through 
the hole on each Stand Leg.

2) THE STAND

(1) Set the Stand upright on its Rubber Feet (with or 
without Extension Legs, depending on model).

(2) Free the Support Arm and latch it securely into the 
slot on the Crossbar.

(3) Attach the Pointer Arm to the Arm Plate (on the 
Stand) using the two 1/2" Arm Bolts and two of the 
Small Nuts. Position the Pointer Arm (with the curved 
end up, facing front) against the Arm Plate. Line up 
the top and bottom holes and insert the Arm Bolts 
through the front of the Pointer Arm and Arm Plate. 
Screw the Small Nuts onto the back of the Arm Bolts 
and tighten with the 5/16" Wrench and 1/8" Allen 
Wrench. The Small Nuts can be covered with two 
Small End Caps.

SMALL ENDCAPS (2)

SMALL NUTS (2)

STAND
LEGS

EXTENSION
LEGS

PIN

RUBBER
FEET (3)

POINTER ARM

ARM PLATE1/2" ARM BOLTS

SUPPORT ARM

CROSSBAR

RUBBER FEET

STAND LEGS

1) EXTENSION LEGS

(Applies to Floor Models only. For Tabletop Models, skip 
this stage and proceed to THE STAND.)

(1) Remove Rubber Feet from the three Stand Legs 
and place them on the three Extension Legs (on 
opposite ends from the Pins).

(2) Insert Extension Legs into the Stand Legs by 
pressing in each Pin and rotating to secure it through 
the hole on each Stand Leg.

2) THE STAND

(1) Set the Stand upright on its Rubber Feet (with or 
without Extension Legs, depending on model).

(2) Free the Support Arm and latch it securely into the 
slot on the Crossbar.

(3) Attach the Pointer Arm to the Arm Plate (on the 
Stand) using the two 1/2" Arm Bolts and two of the 
Small Nuts. Position the Pointer Arm (with the curved 
end up, facing front) against the Arm Plate. Line up 
the top and bottom holes and insert the Arm Bolts 
through the front of the Pointer Arm and Arm Plate. 
Screw the Small Nuts onto the back of the Arm Bolts 
and tighten with the 5/16" Wrench and 1/8" Allen 
Wrench. The Small Nuts can be covered with two 
Small End Caps.

SMALL ENDCAPS (2)

SMALL NUTS (2)

THE STAND

(1) Set the Stand upright on its Rubber Feet 
(with or without Extension Legs, depending on 
model).

(2) Free the Support Arm and latch it securely 
into the slot on the Crossbar.

(3) Attach the Pointer Arm to the Arm Plate 
(on the Stand) using the two 1/2” Arm Bolts 
and two of the Small Nuts. Position the Pointer 
Arm (with the curved end up, facing front) 
against the Arm Plate. Line up the top and bot-
tom holes and insert the Arm Bolts through the 
front of the Pointer Arm and Arm Plate. Screw 
the Small Nuts onto the back of the Arm Bolts 
and tighten with the 5/16” Wrench and 1/8” 
Allen Wrench. The Small Nuts can be covered 
with two Small End Caps.

EXTENSION LEGS

(1) Remove Rubber Feet from the three Stand 
Legs and place them on the three Extension 
Legs (on opposite ends from the Pins).

(2) Insert Extension Legs into the Stand Legs 
by pressing in each Pin and rotating to secure it 
through the hole on each Stand Leg.



Store all parts in carry case (O) and place in a cool dry environment.

Assembly Instructions (cont.)

Storage Instructions

Care Instructions

Warranty Information
All products are designed to provide the user with a cost-effective and durable product. Standard warranty is a ‘one year parts and labor’ 
warranty which warrants product against defects in material and workmanship. It does not cover damage due to accidents, abuse, or normal 
wear and tear. Products found to be defective will be replaced or repaired at factory’s discretion.

Clean hardware with a damp cloth and wipe dry. Clean graphics with dry cloth.

WHEEL

WHEEL BOLT

WHEEL
SPACERS

WHEEL
WASHER

WHEEL NUT

SMALL ENDCAPS (2)

POINTER

WHEEL
TEETH

MAGNETIC
CENTER COVER

3/8" POINTER BOLTS (2)
SMALL NUTS (2)

THE WHEEL, POINTER AND GRAPHICS

(1) Unpack the Wheel, remove any cardboard 
and insert the 3-1/2” Wheel Bolt all the way 
through the center of the front.

(2) Slide the two 1/2” Wheel Spacers onto the 
Wheel Bolt and mount the Wheel on the Stand 
by inserting the Wheel Bolt through both holes 
of the Crossbar. Secure the Wheel Bolt with 
the Wheel Washer and 5/16” Wheel Nut and 
tighten with the 1/2” Wrench and 3/16” Allen 
Wrench. The Wheel should spin smoothly.

(3) Attach the Pointer between the slots of 
the Pointer Arm by lining up the holes and 
securing with the two 3/8” Pointer Bolts and 
two Small Nuts. Tighten with the 1/8” Allen 
Wrench and the 5/16” Wrench. The Small 
Nuts can be covered with the Small End Caps.

(4) Attach the Magnetic Center Cover to the 
front end of the Wheel Bolt.

(5) Insert Prize Pieces into the wheel slots.

(6) Start spinning!




